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ode i e e e Tttt kil Ml o mmw-"’wﬂﬂ"‘w At A N I A et hl ..,.\
-10 dem ( \ -10 dBm
SPURIOUS_LINE_ABS J | ‘
-20 dem | 20 dBm :
[~ Lul I\JJ L‘_ \ r-w«-o—wm
-30 dBm ~30 dBm " —
-40 dam 40 dem
-50 dBm -50 dBm
-60 dem -60 dem
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184894 GHz -20.12 dém -7.12 d8 1.895 Ghz 1.910 Ghz 100.000 kHz 1.80788 GHz 4.13 dBm -25.87 dB
1.849 GHz 1.850 GHz 200.000 kiz 1.84888 GHz ~26.05 dam -13.06 d8 1.010 GHz 1.911 GHz 200.000 kHz 1.91003 GHz -20.20 dBm -16.20 de
1.0°0 GHz 1.555 GHz 100.000 kHz 186310 GHz 3.80 dBm -26.20 dB 1.911 GHz 1.920 GHz 1.000 MHz 1.91123 GHz -23.52 dBm -10.52 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02A

LTE Band 2/ 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

(=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.90 dB Mode Auto Sweep

Ref Level 30,00 dém  Offset 12,00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GlinEARS_ PAES
d 3 3 ABS Line SPURIOUS_LINE_ABS. PAS!
20 ghine —BPURIOUS_LINE_ABS P ’-‘ 20 dhine s ”
10 dBm ‘ \l 10 dBm ‘ ‘
ode | 0 dem
i \
-10 dem U\. -10 dBm
[t N
SPURIOUS_LINE_ABS N \l’ lf \1
-20 dem b 20 dBm ’ L
| \
-30 dem N ﬁ _30 HBm [
_40 dem ot | lo. f\ If 1l _ab bam | ﬂ : —
! i
-y VWl JW J ol et AW knf\
N lm / Aot \ [T WA VY LR | A of
'S0 dam A M Y50 dem WA
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.865 GHz ||| Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | _PowerAbs |  ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1,84900 GHz -33.22 dém -20.22 d& 1.895 Ghz 1.910 Ghz 100.000 kHz 1.00015 GHz 20.61 dbr -0.10 d&
1.845 GHz 1.850 GHz 200,000 kHz 1.84999 GHz -15.75 dBm -2.75 dB 1010 GHz Ta11 ane 200,000 kHz 191001 GHz 1634 dBm e 3ade
1.850 GHz 1.555 GHz 100.000 kHz 1.85082 GHz 20.62 dem -9.18 dB 1.911 GHz 1.520 GHz 1,000 MHz 1,91107 GHz -32.98 dBm -15.98 dB
S
Y
I - N T

Date: 24 APR.2021 21:00:27

Date: 24 APR.2021 21.02:35

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 12,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
. . ' abs Line _§PURIOUS_|LINE_ABS, PABS
20 ghine —BPURIOUS_LINE_ABS PABS 20 ch?
10 dBm 10 dBm
0 ds I ol " [ PO, e 0 A AN oo
-10 dem | \ -10 dem \
SPURIOUS_LINE_ABS l | ‘
-20 dem 7 (|2 oem i
J— .._-\.__L—'
| """“‘""‘M
30 dBm [ ;s 0 dBm o [—
-40 dam 40 dem
-50 dBm -50 dBm
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.865 GHz | |[I'Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84810 GHz -21.18 dém -6.18 d 1.895 GHzZ 1.910 GHz 100.000 kHz 1.89794 GHz 3.16 dBm -26.84 dB
1.843 GHo 1.850 GHz 200.000 kHz 1.84851 GHz -27.20 dam -14.20 d8 1.010 GHz 1.911 GHz 200.000 kHz 1.91000 GHz -30.19 dBm -17.19 de
1.0°0 GHz 1865 Gz 100.000 kHz 186357 GHz 3.11 dBm -26.89 dB 1.911 GHz 1.920 GHz 1.000 MHz 1.91252 GHz -24.42 dBm -11.42 dB
Y
I 1 P
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LTE Band 2/ 15MHz / 256QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Ref Level 30.00 dBm  Offset 12.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12,90 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PAES
3 3 3 AES Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 gbine 5
10 dém ‘ \ 10 dBm ﬂ
ode HI | 0 dem J T
-10 dBm . -10 dBm. !
|
SPURIOUS_LINE_ABS ’J Ll‘ ﬂ/ “‘
20 dem ‘“L 20 dim F,‘
-30 dBm h -3g|dem JW
l \
40 dem N Mn - f | ot bgrn—1 'n\ vj-‘ -
ga—— LLL { } N | ' tndl
. 9, | \ / o
s fn N o L VLAY WA WS AT
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.895 GHz 3003 pts StoE 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  ALimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84893 GHz -35.16 dBm -22.16 dé 1.895 GHz 1.810 GHz 100.000 kHz 1.50918 GHz 18.15 dBm -11.85 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.84999 GHz -21.73 dBm -8.73 dB 1.910 GHz 1.011 GHz 200,000 kHz 1,91000 GHz -20.94 dBm -7.94 dB
1.850 GHz 1.865 GHz 100.000 kHz 185083 GHz 18.18 dém -11.82 d& 1.511 GHz 1.920 GHz 1.000 MHz 1.91106 GHz -37.67 dbm -24.67 db
e ——
Y
i [_] N 1 ) o
Date: 24.APR.2021 211511 Date: 24 APR.2021 21.15:48

Lowest Band Edge / Full RB Highest Band Edge / Full RB

=] se um
Ref Level 30.00 dBm  Offset 12.90 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 12,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 cvgPwr

Limit Gheck PAES | SPURIGNE CHNEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm 10 dém
0de ( @ 1 0 dpsn Al = PN v T
-10 dem | 71J e
SPURIOUS_LINE_ABS ‘ I \
-20 dem ! 20 dBm
——— nl kb -
A 20 dem f
R
40 dBm 40 dem
-50 dBm -50 dBm
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.895 GHz 3003 pts StOE 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit

1,840 GHz 1.849 GHz 1.000 MHz 1,84864 GHz -24.62 dém -11.62 dé 1.895 GHz 1.910 GHz 100.000 kHz 1.89872 GHz 1.05 dBm -28.95 dB

1.843 GHz 1.850 GHz 200.000 kHz 1.84999 GHz -29.84 dBm -16.84 dB 1010 GHz 1911 GHz 500,000 kHz 191003 GHz 32,70 dbm ~19.70 dB

1.850 GHz 1.865 GHz 100.000 kHz 1.85269 GHz 0.87 dBm -29.13 d& 1.911 GHz 1.920 GHz 1.000 MHz 1.91134 GHz -27.49 dBm -14.49 dB

T
) i )
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LTE Band 2 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 24 APR.2021 20.39.36

Date: 24 APR.2021 20.45:55

ﬂé}' S| um
Ref Level 30.00 dBm  Offset 12,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 12.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS » 20 dhine s ﬁ
10 dBm H 10 dBm r l
o b } | 0 dem B
I |
-10 dBm 7 -10 dBm f |
SPURIOUS_LINE_ABS I \1
20 dem - 20 dim !
Ly AR
“ -30 dem i
. {‘l o H\ ]| B ’\ | i ﬁ ﬂ fJ =
s “U'\‘/J /n"«,\.f\‘,bj ! LfJU .r\w_ﬁ».f_fkw’\»)wj AN TA {‘\ﬁﬂ/v\/ﬂ I\A-\»{\JJL/ \,_Ju U l"lv,f Lw;kv |.,_./1W'l \‘-..»M
/50 dem
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | _Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84835 GHz -23.07 dém -10.07 d& 1.890 GHz 1.510 Ghz 100.000 kHz 190889 GHz 22.94 dBm -7.06 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.84355 Gz -20.76 dém 776 d8 1.910 GHz 1.911 GHz 200.000 kHz 191002 GHz -20.19 dBm -7.19 dB
1.850 GHz 1.870 GHz 100.000 kHz 1.85111 GHz 22.06 dBm -7.04 d& 1.511 GHz 1.520 GHz 1.000 MHz 1.91101 GHz -32.39 dbm -15.39 dB
e ——
T
I - M TN «

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 12,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 dkine s
10 dem 10 dém
0 dB prbA RN | e A A A PN il 0 dBffeaAT Al Akt R o
-10 dém i l -10 dBm ‘
SPURIOUS_LINE_ABS } \ ‘
20 dem 24 dem
30 dBm ) A0 dem = S —
40 dBm 40 dBm
50 dBm 50 dem
-60 dem -60 dem
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184882 GHz -20.81 dém -7.81d8 1.890 Ghz 1.910 Ghz 100.000 kHz 1.80790 GHz 3.68 dBm -26.32 dB
1.849 GHz 1.850 GHz 200.000 kiz 1.84864 GHz -26.28 dam -13.zode 1.010 GHz 1.911 GHz 200.000 kHz 1.91000 GHz -27.54 dBm -14.84 de
1,850 GHz 1,870 GHz 100,000 kHz 186789 GHz 4,59 dem -25.41 dB 1011 CHz 1950 GH2 1,000 Mz 181197 cHe —52.43 chm o3 db,
T
I 1 P
Dater 24 APR 2021 20:40:59 Date: 24 APR 2021 20.47:18
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SPORTON LAB.
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Report No. : FG133040-02A

LTE Band 2/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

Date: 24 APR.2021 20:40:18

ﬂé}' =] um
Ref Level 30.00 dBm  Offset 12,00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12,00 db Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
B 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS ’“u 20 gbine s ﬁ
10 dBm I 10dem T l
0dB (l ‘. 0 dem j‘ \
-10 d8m . \n -10 dBm ‘
SPURIOUS_LINE_ABS f \\
-20 dém i » -20 dBm e
ﬁ\ -30 dem nr
\ | ] 1
|
4 ’\n ﬂ ﬁ‘ M {\ Iﬂ\ 40 dem J ol i IJ g n
A A I v_) [\
"lwf R J LJJ\I\ el \ AN e JS‘\JUW lmw\n’ A Ve o b Attt
= 0 dem
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts StﬂE 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1.84842 GHz -32.35 dém -19.35 dé 1.890 GHz 1.910 GHz 100.000 kHz 1.90889 GHz 22.55 dBm -7.45 d&
1.843 GHz 1.850 GHz 200.000 kHz 1.84398 GHz -18.87 dBm -5.87 dB 1010 GHe 1911 GHz 500,000 kHz 1.91007 GHz Z51.52 dBm Z8.52 dp
1.850 GHz 1.870 GHz 100.000 kHz 1.85109 GHz 22.72 dBm -7.28 d8 1.911 GHz 1.920 GHz 1.000 MHz 1.91377 GHz -30.51 dBm -17.51 dB
e ——
T
i - i t Ve

Date: 24 APR.2021 20.46:36

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 12,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS JL
10 dBm 10 dBm
0dB | . fn e tiin Aot 0 G- oyttt ot o
-10 dém i l 71q dBm w‘
SPURIOUS_LINE_ABS } \ \
-20 dem -2q dBm
| J \L» \ "
30 dem o -3h dem 4
-40 dam 40 dem
-50 dBm -50 dBm
-60 dem -60 dem
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84726 GHz -21,12 dém -8.12 d8 1.890 Ghz 1.910 Ghz 100.000 kHz 1.80030 GHz 2.00 dBm -27.10 dB
1.849 GHz 1.850 GHz 200.000 kiz 1.84857 GHz -26.73 dam -13.73d8 1.010 GHz 1.911 GHz 200.000 kHz 1.91007 GHz -20.08 dBm -16.05 de
1.850 GHz 1.870 GHz 100.000 kHz 1.86829 GHz 3.64 dBm -26.36 dB 1.911 GHz 1.920 GHz 1.000 MHz 1.91122 GHz -23.17 dbm -10.17 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02A

LTE Band 2 / 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 24 APR.2021 21.03.59

Date: 24 APR.2021 21.06:08

ﬂé}' =] um
Ref Level 30.00 dBm  Offset 12,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 12.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS Hu 20 dhine s .
10 dBm ‘ \ 10 dBm ; !‘
0 dB - v 0 dém 1
I\ /1
-10 d8m —t -10 dBm IJ
SPURIOUS_LINE_ABS /l( Ll
-20 dém F Ilﬂ' -20 dBm / \,\L
-30 dBm -30 dem
\ / 1 / I
oo BN o P v i = L]
. A ¥
“1-‘4"' s A _, AL A ol | F‘-ﬁ’-\mf lw/‘uv-’w Lo\ QN/\.»J\»J i [ttt/
-0 dem kb dem
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.87 GHz | | Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1,84864 GHz -34.95 dem -21.95 d8 1.890 Ghz 1.910 Ghz 100.000 kHz 1.00893 GHz 20.76 dbm -0.24 d&
1.849 GHz 1.850 GHz 200,000 kHz 1.84358 GHz -20.98 dém -7.58 d8 1.910 GHz 1.911 GHz 200.000 kHz 191002 GHz -20.78 dBm -7.78 dB
1.850 GHz 1.570 GHz 100.000 kHz 185109 GHz 20.57 dBm -9.43 d 1.911 GHz 1.520 GHz 1,000 MHz 1,91109 GHz -34.20 dBm -21.20 dB
e ——
T
I - N TN «

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 24 APR.2021 21:04:42

Date: 24 APR.2021 21:06:49

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 12,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES JL
10 dBm 10 dBm
ods _ - T 04 . L
-10 dem I ‘ -1q gem *\
SPURIOUS_LINE_ABS ‘ ‘ \
20 dém lfl '\L 21 dom 1
T NPT—
dgm dem TR [ — ]
-40 dam 40 dem
-50 dBm -50 dBm
-60 dem -60 dem
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84882 GHz -22.40 dém -9.40 d8 1.890 GHz 1.510 Ghz 100.000 kHz 189894 GHz 1.92 dBm -28.08 dB
1.849 GHz 1.850 GHz 200.000 kiz 1.84830 GHz -26.43 dam -15.43d8 1.010 GHz 1.911 GHz 200.000 kHz 1.91008 GHz -30.54 dBm -17.54 de
1.0°0 GHz 1.570 GHz 100.000 kHz 186759 GHz 2.29 dBm -27.71 dB 1.911 GHz 1.920 GHz 1.000 MHz 1.91137 GHz -25.01 dBm -12.01 dB
Y
) i )
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Report No. : FG133040-02A

LTE Band 2 / 20MHz / 256QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
o
= S um
Ref Level 30.00 dBm  Offset 12,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.90 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
10 dem ﬂ| 10 dBm:
0dB JJ \ 0 dem
-10 d8m : -10 dBm
SPURIOUS_LINE_ABS (I \
-20 deém f* § -20 dBm
MA \\ﬂh -30 dem !
. i 'L I‘\\ == ] - i
" / /
e f el i Mt Lo .
v SELT f\‘_‘“h’_’f\ v . 7%!\ ALB, il PREL L
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84883 GHz -38.76 dém -25.76 d& 1.890 GHz 1.910 GHz 100.000 kHz 1.90891 GHz 17.91 dBm -12.09 de
1.849 GHz 1.850 GHz 200,000 kHz 1.848596 GHz -24.7 dBm -11.75 dB 1.910 GHz 1.911 GHz 200,000 kHz 191007 GHz -24.47 dBm -11.47 dB
1.850 GHz 1.870 GHz 100.000 kHz 185111 GHz 17.81 dBm ~12.19 d8 1.511 GHz 1.520 GHz 1.000 MHz 1.91102 GHz -34.33 dbm -21.33 dB
e ——
T
Il - | T ]
Date: 24.APR 2021 21:11.39 Date: 24.APR.2021 21:12:45
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
= Sp um
Ref Level 30.00 dBm  Offset 12.90 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 12.90 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvaPwr (@1 vgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS, INE_ABS PAES
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm 10 dBm
ode rM T e P ¥ P P PN o W 0dém P—— i T v NP N
-10 d8m | -1dlem ]
SPURIOUS_LINE_ABS J { ‘ 1
-20 dem ! 20 dem |
s bt J l -30 dem ]
1 | \A "A-OM
_40 dem Feho dem =
-50 dBm -50 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84850 GHz -26.15 dém -13.15 dé 1.890 GHz 1.910 GHz 100.000 kHz 1.90182 GHz -0.18 dBm -30.18 d8
1.849 GHz 1.850 GHz 200,000 kHz 1.84893 GHz -31.87 dém -18.67 dB 1.910 GHz 1.911 GHz 200,000 kHz 191007 GHz -34.50 dBm -21.50 dB
1.850 GHz 1.870 GHz 100.000 kHz 1.86719 GHz 0.25 dem =29.75 d8 1.511 GHz 1.520 GHz 1.000 MHz 1.91107 GHz -27.96 dbm -14.96 dB
T
) i )
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Conducted Spurious Emission

LTE Band 2/ 1.4MHz

Lowest Channel / QPSK

Middle Channel / QPSK

=T (]

pe

Ref Level 0.00 dém  Offset 12.90 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PARS
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
40 dB 1] — — S Az ||| -40 cdBm o~ L .
P " vaﬂ___w«m—mw'
e
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 989.09285 MHz -45.77 dBm -32,77 dB 30,000 MHz 1,000 GHz 1.000 MHz 945.46477 MHz -45.70 dBm -32.70 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.81964 GHz -46.21 dBm -33.21 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.79487 GHz -46.05 dBm -33.05 d&
1,920 GHz 3,000 GHz 1.000 MHz 2.98506 GHz -44,83 dBm -31.89 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.09550 GHz -45.,06 dBm -32.06 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.95442 GHz -40.27 dBm -27.27 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99192 GHz -40.11 dBm -27.11 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.55106 GHz -41.13 dBm -28.13 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.55506 GHz -41,10 dBm -28.10 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.87987 GHz -37.76 dBm -24.76 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.89037 GHz -37.63 dém -24.63 d&
T bl
{ L J - L L J v

Date: 24 APR.2021 19.51.53

Date: 24 APR.2021 195422

Highest Channel / QPSK

Spectrum

SGL Count 100/100

Ref Level 0.00 dém  Offset 12.90 dB Mode Auto Sweep

(@1 svgPwr

Limit ¢heck PABS
10 & LINE_ARS PARS

| SPURIOUS_LINE_ABS_
-20 dém

-30 dBém

e e

-40 dBém
ww"mw

Date: 24 APR.2021 19:58:13

-60 dB
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 969.21789 MHz -45.56 dBm -32.56 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.81544 GHz -46.25 dim -33.25 dB
1.920 GHz 3.000 GHz 1.000 MHz 2,99514 GHz -45.08 dBém -32.08 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.99192 GHz -39.69 dim -26.69 dB
9.000 GHz 13,000 GHz 1.000 MHz 10,55356 GHz -40,93 dBm -27.93 d8B
13.000 GHz 19,500 GHz 1.000 MHz 17.88387 GHz -37.80 dBém -24.80 d&
il
JL J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02A

LTE Band 2 / 3MHz

v ||| Spe
Ref Level 0.00 dem  Offset 12,90 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,90 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
40 dB _ P A 40 dBm e -
ML“'W.M-J\.-. P ~ o ww%w S, PP B
&l dh
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 974.55022 MHz -45.73 dBm -32.73 dB 30,000 MHz 1,000 GHz 1.000 MHz 984.24538 MHz -45.69 dBém -32.69 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83097 GHz -46.24 dBm -33.24 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.82132 GHz -46.27 dBm -33.27 d
1,920 GHz 3,000 GHz 1.000 MHz 2.,99730 GHz -44,96 dBm -31,96 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,00442 GHz -45,03 dBm -32,03 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99192 GHz -40.27 dBm -27.27 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99492 GHz -40.04 dBm -27.04 db
9.000 GHz 13.000 GHz 1.000 MHz 10.54906 GHz -41.07 dBm -28.07 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.55256 GHz -40.81 dBm -27.81 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.82487 GHz -37.78 dBm -24.78 dBb 13.000 GHz 19,500 GHz 1.000 MHz 17.86488 GHz -37.54 dBm -24,54 d&
— —
)i 2 )i [
L JL ) L JL J
Date: 24.APR 2021 20:02:04 Date: 24 APR2021 20:04:32
Spectrum n‘:_?
Ref Level 0.00 dém  Offset 12.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 svgPwr
Limit ¢heck PARS
10 4 LINE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
-40 dBm e S N—
-60 dB
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 99151674 MHz -45.76 dBm -32.76 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.78900 GHz -46.31 dBm -33.31.dB
1.920 GHz 3.000 GHz 1.000 MHz 2,98650 GHz -45.02 dBém -32.02 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.97142 GHz -40.36 dBm -27.36 dB
9.000 GHz 13,000 GHz 1.000 MHz 10.56105 GHz -40.94 dBm -27.94 dB
13.000 GHz 19,500 GHz 1.000 MHz 17 87537 GHz -37.59 dBém -24.59 d&
il
JL J
Date: 24 APR.2021 20:08:23
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ssamonias. FCC RADIO TEST REPORT Report No. : FG133040-02A

LTE Band 2 / 5MHz
Lowest Channel / QPSK Middle Channel / QPSK

Spe

Ref Level 0.00 dem  Offset 12,90 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,90 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
40 dB T U 40 dBm _ PV
e AV PP W PP BV e .W“‘W%—-w*‘)‘" NPT
o et
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 976.00450 MHz -45.68 dBm -32.68 dB 30,000 MHz 1,000 GHz 1.000 MHz 964.85507 MHz -45.74 dBm -32,74 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.80999 GHz -46.27 dBm -33.27 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.79445 GHz -46.04 dBm -33.04 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.98722 GHz -45,20 dBm -32,20 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,009262 GHz -45,20 dBm -32,20 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.97742 GHz -40.13 dBm -27.13dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99192 GHz -39.96 dBm -26.96 db
9.000 GHz 13.000 GHz 1.000 MHz 10.55506 GHz -40.83 dBm -27.83 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.55106 GHz -40.86 dBm -27.86 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.87787 GHz -37.71 dBm -24.71 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.89487 GHz -37.75 dBm -24.75 d&
— —
)i 2 )i [
L JL ) L JL J
Date: 24.APR 2021 20:12:15 Date: 24.APR2021 20:14:45
Spectrum n‘:_?
Ref Level 0.00 dém  Offset 12.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 svgPwr
Limit ¢heck PARS
10 4 LINE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
-40 dem e -
- ,.Mw“ﬂ“wmw
-60 dB
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 988, 12344 MHz -45.62 dBm -32.62 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.77808 GHz -46.35 dim -33.35dB
1,920 GHz 3.000 GHz 1.000 MHz 2.98399 GHz -45.14 dem -32.14 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.99292 GHz -40.12 dBm -27.12 dB
9.000 GHz 13,000 GHz 1.000 MHz 10,55206 GHz -40,88 dBm -27.88 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.86288 GHz -37.62 dBm -24.82 d&
il
JL J
Date: 24 APR.2021 20:18:35
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02A

LTE Band 2/ 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

(=]

Spe

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.90 dB Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 12,90 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
40 dB b A 40 dBm P .
S P SR, PUS SRV WW*’L“WM-—WW' i
e dhﬁ
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 956.61419 MHz -45.49 dBm -32.49 dB 30,000 MHz 1,000 GHz 1.000 MHz 969.70265 MHz -45.69 dBém -32.69 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83340 GHz -46.35 dBm -33.35dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83265 GHz -46.25 dBm -33.25 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.,99730 GHz -44,93 dBm -31,93 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,08039 GHz -44,98 dBm -31,98 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.98842 GHz -40.17 dBm -27.17 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.95742 GHz -40.09 dém -27.0% db
9.000 GHz 13.000 GHz 1.000 MHz 10.56005 GHz -40.91 dBm -27.91 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.56155 GHz -41.01 dBm -28.01 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.87987 GHz -37.83 dBm -24.83 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.87088 GHz -37.55 dBm -24.55 dB
— —
)i 2 )i [
L JL ) L JL J
Date: 24.APR 2021 20:22:26 Date: 24.APR2021 20:24:56
Spectrum n‘:_?
Ref Level 0.00 dém  Offset 12.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 svgPwr
Limit ¢heck PARS
10 4 LINE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
-40 dem e B P
W'W'm' o mw"\'ﬂ”’“ e e e A
-60 dB
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 984.24538 MHz -45.36 dBm -32.36 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.78522 GHz -46.29 dim -33.29 dB
1,920 GHz 3.000 GHz 1.000 MHz 2.96563 GHz -45,10 dBm -32.10 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.99192 GHz -39.95 dim -26.95 dB
9.000 GHz 13,000 GHz 1.000 MHz 10,55906 GHz -41,00 dBm -28.00 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.88537 GHz -37.68 dém -24.68 d&
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JL J
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LTE Band 2/ 15MHz

v ||| Spe
Ref Level 0.00 dem  Offset 12,90 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,90 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
40 dB _ Arma, A _40 dBm _ oy A
w-w—wu_w.«—‘\h et - ww“wdw
o=t
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 976.00450 MHz -45.66 dBm -32.66 dB 30,000 MHz 1,000 GHz 1.000 MHz 956.12944 MHz -45.48 dém -32.48 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83760 GHz -42.07 dBm -29.07 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.81880 GHz -46.24 dBm -33.24 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.99226 GHz -44,96 dBm -31,96 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,08722 GHz -45,05 dBm -32,05 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.98092 GHz -40.12 dBm -27.12 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98092 GHz -40.20 dBm -27.20 db
9.000 GHz 13.000 GHz 1.000 MHz 10.55606 GHz -40.91 dBm -27.91 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.55706 GHz -41,00 dBm -28.00 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.89387 GHz -37.83 dBm -24.83 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.89187 GHz -37.77 dBm -24.77 dB
— —
)i 2 )i [
L JL ) L JL J
Date: 24.APR 2021 20:32:36 Date: 24 APR.2021 20:35:05
Spectrum n‘:_?
Ref Level 0.00 dém  Offset 12.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 svgPwr
Limit ¢heck PARS
10 4 LINE_ABS PARS
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-20 dém
-30 dBém
-40 dem —r_ x e I
g & !
-60 dB
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 985,21489 MHz -45.53 dBm -32.53 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.80201 GHz -46.23 dim -33.23 dB
1.920 GHz 3.000 GHz 1.000 MHz 2,99946 GHz -44.95 dém -31.95 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.99292 GHz -40.15 dBm -27.15dB
9.000 GHz 13,000 GHz 1.000 MHz 10,55356 GHz -41,02 dBém -28.02 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.87737 GHz -37.79 dBém -24.79 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02A

LTE Band 2 / 20MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spe

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.90 dB

Mode Auto Sweep Ref Level 0,00 dBm

SGL Count 100/100

Offset 12,90 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
40 dB _ Py | 40 dBm e L N
et A PRSPV WU, P VA wmﬂ“"ﬂ_ﬁww&w—mﬂw'
= th
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 991.51674 MHz -45.73 dBm -32.73 dB 30,000 MHz 1,000 GHz 1.000 MHz 960.97701 MHz -45.47 dBm -32.47 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83601 GHz -45.06 dBm -32.06 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83559 GHz -45.98 dBm -32,98 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.97535 GHz -44,97 dBm -31,97 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,00046 GHz -45,04 dBm -32.04 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.98792 GHz -39.78 dBm -26.78 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99292 GHz -40.14 dBm -27.14 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.55356 GHz -41.05 dBm -28.05 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.56205 GHz -40.70 dBm -27.70 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.89337 GHz -37.63 dBm -24.62 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.87488 GHz -37.79 dBm -24,79 d&
— —
)i 2 )i [
L JL ) L JL J
Date: 24.APR 2021 20:42:43 Date: 24 APR.2021 20:45:13
Spectrum n‘:_?
Ref Level 0.00 dém  Offset 12.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 svgPwr
Limit ¢heck PARS
10 4 LINE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
-40 dBm P P
: .MW%WM‘- e
-60 dB
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 974,55022 MHz -45.57 dBm -32.57 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.78144 GHz -46.21 dBm -33.21dB
1,920 GHz 3.000 GHz 1.000 MHz 2.99442 GHz -44.83 dem -31.83 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.99642 GHz -40.04 dBm -27.04 dB
9.000 GHz 13,000 GHz 1.000 MHz 10.56455 GHz -40,96 dBm -27.96 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.87837 GHz -37.86 dBm -24.86 d&
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ssamonias. FCC RADIO TEST REPORT Report No. : FG133040-02A

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MFHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0008
40 Normal Voltage 0.0010
30 Normal Voltage 0.0029
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0073
0 Normal Voltage 0.0028

PASS
-10 Normal Voltage 0.0028
-20 Normal Voltage 0.0013
-30 Normal Voltage 0.0051
20 Maximum Voltage 0.0010
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0030

Note:
1. Normal Voltage =3.8 V. ; Minimum Voltage =3.4 V. ; Maximum Voltage =4.3 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A2-43 of 43
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No

.- FG133040-02A

LTE Band 4

Peak-to-Average Ratio

Mode LTE Band 4 / 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.13 6.17 6.49 6.52 PASS
TEL : 886-3-327-3456 Page Number : A4-1 of 43

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG133040-02A

LTE Band 4 / 20MHz / QPSK LTE Band 4/ 20MHz / 16QAM

Middle Channel / Full RB Middle Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 12,70 db Ref Level 30.00 cbm  Offset 12,70 db
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G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | % | 0.01% | Mean | Peak | crest | 10% | 105 | D19 | Do |
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LTE Band 4 / 20MHz / 256QAM

LTE Band 4 / 20MHz / 64QAM
Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 12,70 db Ref Level 30.00 cbm  Offset 12,70 db
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02A

26dB Bandwidth

Mode LTE Band 4 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.28 | 128 | 299 | 299 | 487 | 485 | 997 | 973 | 14.33 | 14.36 | 18.98 | 18.82
Mode LTE Band 4 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.24 | 126 | 298 | 3.00 | 489 | 477 | 983 | 9.77 | 1424 | 1454 | 18.78 | 18.86
TEL : 886-3-327-3456 Page Number : A4-3 of 43
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ssamonias. FCC RADIO TEST REPORT Report No. : FG133040-02A

LTE Band 4

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 12,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 12,70 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 58 dBm)| ™M1[1] 17.72 dBm)
M1 1.73265100 GHz 1.73237410 GHz,
20 20
WEEPY= GPY. YT S, 26.00 dB A 26.00 dB
w0 By - \ 1.278300000 MHz| 0d v Ve 1.281100000 MHz
qfactor | 1355.4) Q factor 1352.2
od 5 0 d
v =
-10 de yd \ -10
20 dis: o 20d
sy vy i WA ATy AR PR = Py
a0 o
-40 ds -40 di
50 df 50 d
&nd -60 di
CF 1.7925 GHz 1001 pts Span 2.8 MHz CF 17925 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.732651 GHz 17.58 dBm nd@ down 1.2783 MH2 M1 1.7323741 GHz 17.72 dBm nd@ down 1.2811 MHZ
T 1 1,7318594 GHz -8.31 dBm nd8 26.00 dB TL L 17316734 GHz -8.41 dBm n 26,00 d8
T2 1 1,7331378 GHz -8.50 dBm Q factor 1355.4 T2 1 1.7331545 GHz -8.40 dBm Q factor 1352.2
L U J L JU J L]

Date: 24 APR 2021 214514 DCate: 24 APR 2021 214535

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 12,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,70 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.45 dBm) ™M1[1] 18.93 dBm)
- 1 1.73299750 GHz - 1 1.73300950 GHz,
SUUN VSRS S |1 NPT 26.00 dB| i = ST 26.00 dB)
w0 / Bu \ 2.991000000 MHz| 0d - Bu Ay 2.985000000 MHz
i Q factor \ 579.4 T Q factor \ 580.6]
/ | / \
o d 0 di I8
v i v
10 df ‘\ -10 o -
e T .r »
Zi = A E AT
a0
40 df 40 df
50 d S0 d
&nd 60 d
CF 1.7925 GHz 1001 pts Span 6.0 MHz CF 17925 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.7329975 GHz 18.45 dBm nd@ down 2.991 MHz M1 1 1.7330095 GHz 18.93 dBm nd@ down 2,985 MHZ
T 1 1,7310075 GHz -7.97 dBm nd8 26.00 dB TL L 1.7309955 GHz -6.73 dBm nd8 26.00 dB
T2 1 1,7339985 GHz -7.20 dBm Q factor 579.4 T2 1 1.7339805 GHz -7.46 dBm Q factor 580.6
L U J wa L JU J L]

Date: 24 APR 2021 21:58:55 Cate: 24 APR 2021 215818

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 12,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,70 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.76 dBm) ™M1[1] 16.62 dBm)
M1 178179100 GHz 1 1.73404800 GHz
20 20 -
Y L ) 26.00 dB i ] . ndB ¥ 26.00 dB
o4 / AW Y R e ) 4.865000000 MHZz 04 [ R S Attt STV 4.845000000 MHZ|
i Q fact ‘ 356.0| i Q factor 357.9)
1 o
§ - / i
-1 d T 10 di xd
/ \
20 d ~ T AN 20 d \
ST RAAE Yol PN i AN v T
a0 -30
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 1.7325 GHz 1001 pts Span 10.0 MHz CF 1.7325 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 1731791 GHz 17.76 dBm ndB_down 4.855 MHz ML 1.734048 GHz 16.62 dBm ndB_down 4,845 MRz
TL 1 1730082 GHz -8.36 dBm nd8 26.00 dB TL L 1.730092 GHz -9.19 dBm 26.00 dB
T2 1 1,734948 GHz -8.52 dBm Q factor 356.0 T2 1 1.734938 GHz -9.27 dBm 357.9
L U J wa L JU J L]
Date: 24 APR 2021 221611 Date: 24 APR 2021 2216:32

TEL : 886-3-327-3456 Page Number : Ad-4 of 43
FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FG133040-02A

LTE Band 4

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 Gbm  Offset 12,70 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
Wil 19.10 dBm| ™Il 17.77 dBm|
0 ML 1.7341180 GHz - it 1.7304820 GHz
-~ I SN PPN T S 26.00 dB PNy, SN PR S 26.00 dB
g / Bu ! 9.970000000 MHz 104 T THw 9.730000000 MH|
] Q factor 173.9 ] Q factor 1 177.8
d s i !
o 0 {
[t { e
v v ¥
04 10 d - -
\ / \
\ |~
20 dBm= — < 20 df - L= =
Aoy S R N
-30 -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1.7325 GHz 1001 pts Span 20.0 MHz CF 1.7325 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 1734118 GHz 19.10 dBm ndB_down 9.97 MHz ML 1.730482 GHz 17.77 dBm ndB_down 9,73 MHZ
TL 1 1727525 GHz -6.92 dBm ndd 26.00 dB TL L 1.727585 GHz -8.37 dBm n 26.00 dB
T2 1 1737495 GHz -6.77 dBm qQ factor 173.9 T2 1 1.737315 GHz -7.81 d8m qQ factor 177.8

L I ]

Date: 24 APR 2021 22 26:21

L U ]

DCate: 24 APR 2021 222642

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.07 dBm) ™M1[1] 16.25 dBm)
1.7298030 GHz 1.7297730 GHz
20 20
A PR N 26.00 dB ndB N 26.00 dB
g il T g T e 14.326000000 MHZ, 104 AN gt e, 14.356000000 MHZ|
T Q factor \ 120.7 1 Q factor 1 120.5)
s J | va .
! T i
10 di b, 'i' -10 de T
/ ! \
i = 20 d
A |l Sy e, N
40 df -40 di
50 d -50 di
&nd 60 d
CF 1.7325 GHz 1001 pts Span 90.0 MHz CF 1.7325 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 1729803 GHz 17.07 dBm ndB_down 14.326 NMHz ML 1.729773 GHz 16.25 dBm ndB_down 14,356 MHZ
TL 1 1,725247 GHz -6.69 dBm nd8 26.00 dB TL L 1725397 GHz -10.57 dbm nd8 26.00 dB
T2 1 1,739573 GHz -9.76 dBm Q factor 120.7 T2 1 1.739753 GHz -10.09 dém Q factor 120.5

L I ]

Date: 24 APR 2021 22 40:02

L U ]

Cate: 24 APR 2021 224023

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
LY 16.40 aBm LY 15.52 aBm
1.7283040 GHZ| 1.7366960 GHz
20 20 11
|  ndp R 26.00 dB - ndg 26.00 dB
04 e/ VY A e Sy 18.981000000 MHz| 104 AT A R e RPN s 18.821000000 MHz
] Q factor | 91.1 fr Q factor \ 92.3
I |
o4 0d
i i !
10 d - ~ -10 di
/ \ /
204 f 20d
P f. _J\,J A Mo fendi ™ \\-
U SR AP P
40 d 40 d
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 40.0 MHz CF 17925 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.728304 GHz 16.48 dam nd8 down 18.981 MHz ML 1736696 GHz 15.52 dam nd8 down 18,821 MHz
T 1 172299 GHz -9.72 dBm nd8 26.00 dB TL L 1723029 GHz -10.97 dbm 26,00 d8
T2 1 1741971 GHz -9.31 dam qQ factor 911 T2 1 1741851 GHz -11.21 dam 92.3
L it ] L ) ] L]

Date: 24 APR 2021 225341

DCate: 24 APR 2021 225402

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG133040-02A

LTE Band 4

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

&3 pectrum &3
Ref Level 30.00 Gbm  Offset 12,70 db @ RBW 30 kHz RefLevel 20.00 dBm  Offset 12,70 db @ RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.57 dBm| ™Il 17.94 dBm|
1.74248880 GHz 1.73274580 GHz
20 = 20
. L 26.00 dB e o~ o~ ndg 26.00 dB
g i Tl s L Sl 1239200000 MHz 104 / = — TR TN 2.979000000 MHz
Qfactor | 1398.1 7 Q factor \ 581.6)
od od / !
i T 12
/ ¥ v
10 df , -10 di T i
20 d !
" e PR, y -~
. e P PN NN
-30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 1.7325 GHz 1001 pts Span 2.8 MHz CF 1.7325 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 17324888 GHz 16.57 dem ndB_down 1.2392 MHz ML 1.7327458 GHz 17.34 dBm ndB_down 2,979 MRz
TL 1 17318762 GHz -9.32 dBm nd8 26.00 dB TL L 1.7310195 GHz -8.71 dBm n 26.00 dB
T2 1 17331154 GHz -9.42 dBm qQ factor 1398.1 T2 1 1.7339985 GHz -8.71 dém qQ factor 581.6

L I ]

Date: 24 APR 2021 215233

\ ) J [

DCate: 24 APR 2021 220616

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ectrum =
Ref Level 30.00 cbm  Offset 12,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 16.25 dBm)
“ 1.7353170 GHz
20 + 20 1
= ndB 26.00 dB - B 26.00 dB
w0 e e B Y, 4.885000000 MHZ, 104 P e Btk 9.830000000 MHZ|
7 Q factor il 354.3) Q factor 1 176.5
|
o d 0 di |
{ T 1z
-10 df - -10 d 7‘ \
20 df e 20 df f - " —
- il N ~ R S
PETAY P L \ iy LS v WP p sty
=t} Ty 30
-40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 10.0 MHz CF 17925 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1,730592 GHz 15.25 dam nd8 down 4.885 MHz ML 1735317 GHz 16.25 dam nd8 down 9,83 WHZ
T 1 1,730062 GHz -10.97 dbm nd8 26.00 dB TL L 1.727565 GHz -9.65 dBm nd8 26,00 d8
T2 1 1,734948 GHz -11.13 dém Q factor 354.3 T2 1 1.737395 GHz -10.03 d8m Q factor 176.5

L it J -

Date: 24 APR 2021 22 08.50

\ ) J [

DCate: 24 APR 2021 2233.40

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 16.99 dbm)| MI[1] 14.13 dBm
o 1.7284840 GHZ| 1.7323400 GHz
20 - 20
T - ndB_ 26.00 dB T ndB 26.00 dB
0u LA sl A | P i e 14.236000000 MHz o e N AN B - et 1B.781000000 MHz
i Q factor | 121.4 | Qfactor” ‘l 92.2)
4 | | 4 |
a o
}F 41; | !\
104 i T -0 d
f ! i s
20 d 7 i +
y e W oy " ot I e
o ] A A P D s A Warhine N Y
40 d -40 de
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 40,0 MHz CF 17925 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.728434 GHz 16.39 dam nd8 down 14.236 MHz ML 1.73234 GHz 14.13 dam nd8 down 18,781 MHz
T 1 1,725307 GHz -10.01 dbm nd8 26.00 dB TL L 1723148 GHz -13.08 dBm 26,00 d8
T2 1 1,739543 GHz -8.58 dBm Q factor 121.4 T2 1 1.741931 GHz -11.40 d8m 92.2

L it J -

Date: 24 APR 2021 224719

\ ) J [

DCate: 24 APR 2021 23.01.03

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02A

LTE Band 4

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256 QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 12,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 12,70 db = RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.91 dBm) ™M1[1] 14.70 dBm)
1.73225660 GHz
= ndB 26.00 dB)| @ i ndB 26.00 dB|
o P e NN 2 1 zmﬂmum? wa 0d B 2.997000000 MHZ|
qfactor | 1376.2] 7 Q factor 578.1
/
o 7 od / v
T ]
10 df 4 3 10 d \;
204 - 20d \lk
A | N P e A T i S R
v vy, “
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 2.8 MHz CF 17925 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 17322566 GHz 14.91 dam nd8 down 1.2587 MHz ML 17326558 GHz 14,70 dBm nd8 down 2,997 MRz
T 1 1.7318678 GHz -10.89 dBm nd8 26.00 dB TL L 1.7310015 GHz -11.06 dam n 26.00 dB
T2 1 1,7331266 GHz -11.12 dém Q factor 1376.2 T2 1 1.7339985 GHz -10.97 dém Q factor 578.1
L U J L JU J L]
Date’ 24 APR 2021 2331:10 Date: 24 APR 2021 232551
ectrum pectrum &3
Ref Level 30.00 cbm  Offset 12,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 3.48 dBm)| ™M1[1] 15.07 dBm)
1.73371900 GHz 1.7316810 GHz
= ndiy! 26.00 dB @ ndB 26.00 dB
04 ST \E“VL,\V JLV 4.765000000 MHz| 104 A e P LTI, 9.770000000 MHz
Qfactar "y 363.9) 7 Q factor 177.2
| {
o d 0 di
“10 4 '.‘i 10 di
204 r 20d
ot - .’\"j A R e - — .
i 0
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 10.0 MHz CF 17925 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.733719 GHz 13.48 dam nd8 down 4.765 MHz ML 1.731681 GHz 15.07 dam nd8 down 9.77 Wz
T 1 1,730132 GHz -12.11 dam nd8 26.00 dB TL L 1727625 GHz -11.50 dbm nd8 26.00 dB
T2 1 1,734898 GHz -12.51 dém Q factor 363.8 T2 1 1.737395 GHz -11.15 dém Q factor 177.2
L U J wa L JU J L]
Date’ 24 APR 2021 2321:43 Date: 24 APR 2021 23.17:40
Spectrum Spectrum
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.66 dBm) ™M1[1] 12.07 dBm)
1.7293230 GHZ| 1.7321400 GHz
= 26.00 dB @ W] nd 26.00 dB
. ! 14.535000000 MHz| " 4 B 18.861000000 MHz
o 7 el P S Rt o1
y y [
-10 -10 d +
/
204 i 20d f +
LN T Perdh A Y, .
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 40,0 MHz CF 17925 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1,729323 GHz 13.66 dam nd8 down 14.535 MHz ML 1.73214 GHz 12.07 dam nd8 down 18,861 MHz
T 1 1725217 GHz -12.68 dm nd8 26.00 dB TL L 1.723069 GHz -14.38 dbm 26,00 d8
T2 1 1,739753 GHz -12.66 dBm Q factor 119.0 T2 1 1.741931 GHz -13.76 dém 91.8
L U ] wa L JU ] -

Date: 24 APR 2021 231508

Cate: 24 APR 2021 230711

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02A

Occupied Bandwidth

Mode LTE Band 4 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.09 | 110 | 271 | 270 | 450 | 4.49 | 9.01 | 897 | 13.46 | 13.46 | 17.86 | 17.78
Mode LTE Band 4 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.09 | 1.09 | 272 | 272 | 450 | 4.49 | 9.01 | 9.01 | 13.49 | 13.46 | 17.82 | 17.78
TEL : 886-3-327-3456 Page Number : A4-8 of 43

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02A

LTE Band 4

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

(=]

pectrum
Ref Level 30.00 cbm  Offset 12,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 12,70 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.80 dBm) ™M1[1 17.45 dBm)
M1 1.78202450 GHz 1.73219510 GHz,
20 20
1e1}.u,\ . 1.085314685 MHz 1.102007902 MHz,
10d - 10d
I
od + 0 di
/ \ /
-10 = -10 d '8
2trdap: = = ALY
a0
40 df -40 di
50 df 50 d
&nd -60 di
CF 1.7925 GHz 1001 pts Span 2.8 MHz CF 17925 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17320245 GHz 17.80 dam ML L 17321951 GHz 17.45 dam
T 1 1.73195734 GHz 11.73 dBm Oce Bw 1.085314685 MHz TL L 1.73185175 GHz 10.90 dBm Oce Bw 1.102097902 MHz
T2 1 1.73304266 GHz 10.94 dam T2 1 1.73305385 GHz 9.36 dam

L I ]

Date: 24 APR 2021 21.44:28

L U

DCate: 24 APR 2021 214451

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

rum = pectrum =
Ref Level 30.00 cbm  Offset 12,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,70 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 19.37 dBm) ™M1[1] 18.10 dBm)
20 M 1.73209240 GHz| 20 1.7 9690 GHzZ|
R v , 2.709290709 MHz T1 e A e 255 2.703296703 MHZ
10 £ 10 1 T
od ‘ 0 d / b
/ / L
-10 df -10 d .
Fﬂ J/
0 df e = 20
Bt T ey |~ ] IV BUSUAEN
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 6.0 MHz CF 17925 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17320924 GHz 19.37 dam ML 17335969 GHz 18.10 dam
T 1 1.73114535 GHz 12.64 dBm Oce Bw 2.709250709 MHz TL L 1.73114535 GHz 12.01 cBm Oce Bw 2.703296703 MHz
T2 1 173385465 GHz 13.21 dam T2 1 1.73384865 GHz 12.56 dam

L it J -

Date: 24 APR 2021 21:58:10

L U

Cate: 24 APR 2021 215832

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

&

Ref Level 30.00 GBm  Offset 12,70 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 12.70 db @ RBW 100 khz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT b ALt BWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.6a dBm) ™M1[1] 16.59 dBm)
- 1.73040200 GHz - 1.73315900 GHz,
, . 4.495504496 MHz . 4.485514486 MHZ
I R e A
1d 10 df ¥ \
/ / |
od 0 d T
[ L
10 df -10 - r
/ 4
e \y el R Kty
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 10.0 MHz CF 17925 GHz 1001 pts Span 10.0 MHz
Marker Marker
ype | Ref | Tre -value -value unction unction Resul ype | Ref | Tre -value -value unction unction Resul
T Ref | Tr K-val ¥-val Functi Function Result T Ref | Tr X-val ¥-val Functi Function Result
ML f 1.730402 GHz 17.63 dam ML 1733159 GHz 16.59 dam
T 1 1,7302423 GHz 11.63 dBm Oce Bw 4,495504496 MHz TL L 1.7302522 GHz 10.36 dBm Oce Bw 4.485514486 MHz
T2 1 1.7347378 GHz 12.32 dom T2 1 17347378 GHz 10.97 dam

L it J -

Date: 24 APR 2021 221526

L U
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG133040-02A

LTE Band 4

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L I

Date: 24 APR 2021 225256

&3 pectrum &3
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT

SGL Count 100/100 SGL Count 100/100

(@ 17k Max (@17 Max
™M1[1] 19.20 dBm) ™M1[1] 17.65 dBm)
0 1.7332790 GHz - M1 1.7316610 GHz
T)‘l‘\r" Y SV A R Bt 0.010080011 MHz ] o e OFS B, 6.971028971 MHz|

10d . 104
od | 0 di [ 1

! \ / \A

104 T 104 -

L = / | 204 / \

VT i — s SN V) S e N

a0 30

40 df -40 d
50 df 50 d
60 d -60 di
CF 1.7925 GHz 1001 pts Span 20.0 MHz CF 17925 GHz 1001 pts Span 20,0 MHz
Marker Marker

Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |

ML f 1.733279 GHz 19,20 dam ML 1.731661 GHz 17.65 dam
T 1 1,7279845 GHz 12.98 dBm Oce Bw 9.010985011 MHz TL L 1.7280245 GHz 11.25 dBm Oce Bw £.971028971 MHz
T2 1 17369955 GHz 11.79 dam T2 1 1.7369955 GHz 11.96 dam
L U J L JU J L]
Date’ 24 APR 2021 222535 Date: 24 APR 2021 222558
ectrum =
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.72 dBm) ™M1[1] 16.78 dBm)
- .7314210 GHz - a 1.7269560 GHz
E3) IR P 13.456543457 MHz ] Occ Bre . 13.456543457 MHz
Ty ST vy P A i L AP A2
» [ . { 4 ~ = Y V Vg
10 ! L 10 + :
d | P
° i o T T
/ \ /
104 / - L0 d |
] ) |
| | \

20 dBm—f—— . 20 d “ — -
|~ A o, o it EVARTS TR
a0 S0

40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 40,0 MHz CF 17925 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |

ML f 1731421 GHz 17.72 dam ML 1.726956 GHz 16.78 dam
T 1 17257567 GHz 14.02 dBm Oce Bw 13.456543457 MHz TL L 1.7257567 GHz 12.01 dBm Oce Bw 13.456543457 MHz
T2 1 17392133 GHz 13.53 dam T2 1 17392133 GHz 10.35 dam

L U J wa L JU J L]

Date: 24 APR 2021 223816 Date: 24 APR 2021 223838

Spectrum Spectrum

Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max

™M1[1] 17.45 dBm) ™M1[1] 14.73 dBm)
- M 1.7279450 G - 17328200 GHz
. By 17.862137862 MHz R & : 17.782217782 MHz
e el M ; . e )
o (AN, 104 e Ta Wl e
| \
o d 0 di {
] ] [
-10 df -10 d i
{ f |
204 + 20d v
N - sl ) s, #
o AL U Pl Vi Mg e D A s

40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 40.0 MHz CF 17925 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |

ML f 1.727945 GHz 17.45 dam ML 1.73282 GHz 14.73 dam
T 1 1,723549 GHz 11.74 dBm Oce Bw 17.862137862 MHz TL L 1.7235889 GHz 10.67 dBm Oce Bw 17.782217782 MHz
T2 1 17414111 GHz 11.28 dam T2 1 1.7413711 GHz 9.65 dam

\ ) J [

DCate: 24 APR 2021 225318
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